

Confirmation

Product: Purolit PL 9, 8, 0

Regarding: DIN EN 71-3:2013 + A1:2014 (Screening Test) 2009/48/EC
Migration of heavy metals
DIN 53160, part 1 and 2 - Sweat and saliva resistance

The following materials were tested at the Bureau Veritas Hamburg / Schwerin on 25.07.2017 and meet the requirements of EN 71-3: 2013 and DIN 53160 parts 1 and 2

Report No (25417) 206-358343 / (25417) 205-358864	Purolit PL 9
(25417) 205-358414 / (25417) 205-358863	Purolit PL 8
(25417) 206-358413 / (25417) 205-358867	Purolit PL 0

Hilden 04.09.2017



Inge Münch
Wood Interior 2K solutions